

# ONCE DAILY GENTAMICIN - SCH

## PRACTICE GUIDELINE<sup>®</sup>

### DOCUMENT SUMMARY/KEY POINTS

- Aminoglycosides should be used sparingly in children because of the concerns about toxicity.
- When used, their use should be limited to less than 3 doses (within 48 hours) wherever possible.
- Once daily administration is standard.
- These guidelines provide recommendations for appropriate indications, dose, and monitoring of once daily dosing regimens in children.
- When therapeutic drug monitoring is indicated, trough level is recommended, with an aim for a trough level of < 1 mg/L
- Refer to [Appendix 1](#) for the Gentamicin Flowchart

### CHANGE SUMMARY

- Trough level has replaced the Hartford Nomogram for therapeutic drug monitoring.
- This document has had changes made throughout – recommend re-reading the entire document.

This document reflects what is currently regarded as safe practice. However, as in any clinical situation, there may be factors which cannot be covered by a single set of guidelines. This document does not replace the need for the application of clinical judgement to each individual presentation.

<b>Approved by:</b>	SCHN Policy, Procedure and Guideline Committee	
<b>Date Effective:</b>	1 <sup>st</sup> September 2015	<b>Review Period:</b> 3 years
<b>Team Leader:</b>	Staff Specialist	<b>Area/Dept:</b> Infectious Diseases SCH

Date of Publishing: 24 August 2015 6:28 PM

Date of Printing:

Page 1 of 9

K:\CHW P&P\Policy\Aug 15\Once Daily Gentamicin - SCH.docx

This Guideline may be varied, withdrawn or replaced at any time.

## READ ACKNOWLEDGEMENT

- All SCH staff involved in the provision of antimicrobial agents, who prescribe or who administer gentamicin to SCH patients are to read and acknowledge they understand the contents of this document.
- Department Heads and Nursing Unit Managers at SCH should be aware of the document.

## TABLE OF CONTENTS

<b>1</b>	<b>Background</b> .....	<b>3</b>
1.1	What is the appropriate dose in children? .....	3
1.2	What is the appropriate method of therapeutic drug monitoring (TDM) and its indications? .....	4
1.3	How should gentamicin be administered? .....	4
<b>2</b>	<b>Recommendations</b> .....	<b>5</b>
2.1	Target Population .....	5
2.2	Pre-treatment Assessment & Clinical Monitoring .....	5
2.4	Monitoring During Gentamicin Therapy .....	7
	1. <i>Therapeutic Drug Monitoring (TDM)</i> .....	7
	2. <i>Monitoring of clinical outcomes for toxicity</i> .....	7
<b>3</b>	<b>References</b> .....	<b>8</b>
	<b>Appendix 1 – Gentamicin flowchart</b> .....	<b>9</b>

## 1 Background

Gentamicin is indicated in the management of suspected or proven gram negative bacterial infections. Due to concerns about nephrotoxicity and ototoxicity, its use should be limited to 3 doses (within 48 hours duration) wherever possible, e.g. for empirical treatment of sepsis.

The pharmacodynamic properties of aminoglycosides make once daily administration of doses (once daily dosing) preferable to the traditional divided doses-approach of giving aminoglycosides two or three times daily (three times daily dosing). Clinical evidence supports the sparing use of aminoglycosides, and the use of once daily dosing rather than three times daily dosing regimens for most paediatric patients in whom aminoglycoside use cannot be avoided. These guidelines provide recommendations for appropriate indications, dose, and monitoring of once daily dosing regimens in children.

### 1.1 What is the appropriate dose in children?

*(see section 2.3 for the recommended doses in this guideline)*

Clinical trials among children have used single daily doses ranging from 5 – 10.5 mg/kg/day. Neonatal studies have used single daily doses of 4-5 mg/kg/day.<sup>1</sup> Higher doses of gentamicin may be required in the setting of febrile neutropenia, particularly in younger patients, due to higher volumes of distribution.<sup>2-4</sup> Minor elevations in creatinine are common with high doses but significant nephrotoxicity is limited mainly to patients concurrently receiving other nephrotoxins.<sup>3</sup> Once daily dosing gentamicin has also been shown to be effective in critically unwell children, e.g. in ICU.<sup>5</sup>

**In obese children (BMI ≥ 95<sup>th</sup> percentile for age) dose reduction is recommended** due to decreased volume of distribution.<sup>6</sup> Doses should be calculated based on the Calculated Dosing Weight (CDW) using Ideal Body Weight (IBW) and Total Body Weight (TBW) measures.<sup>7-9</sup>

$$\text{CDW} = (0.4 \times [\text{TBW} - \text{IBW}]) + \text{IBW}$$

To estimate the IBW in obese children Moore method may be used.<sup>10</sup> It can be calculated by using the corresponding weight for the height percentile on the growth chart. The patient's height-for-age percentile is determined, and the IBW is the weight that corresponds to that weight percentile (e.g., a patient in the 50<sup>th</sup> percentile height-for-age and gender would have an IBW that corresponds to the 50<sup>th</sup> percentile weight-for-age and gender).

The following are links for the growth charts according to the age and gender:

- Boys from birth to 36 months: <http://www.cdc.gov/growthcharts/data/set1clinical/cj41I017.pdf>
- Girls from birth to 36 months: <http://www.cdc.gov/growthcharts/data/set1clinical/cj41I018.pdf>
- Boys: 2-20 years: <http://www.cdc.gov/growthcharts/data/set1clinical/cj41I021.pdf>
- Girls: 2-20 years: <http://www.cdc.gov/growthcharts/data/set1clinical/cj41I022.pdf>

## 1.2 What is the appropriate method of therapeutic drug monitoring (TDM) and its indications?

When TDM is indicated gentamicin **TROUGH LEVEL** is recommended for neonates, infants and children.

Due to pharmacokinetic variations in volume of distribution and renal clearance, **TDM is indicated for:**

- Neonate (age < 1 month)
- Expected treatment course greater than 3 doses (within 48 hours)
- Haematology / oncology patient
- Critically unwell / ICU patient
- Cystic fibrosis patient
- Obese patient (>95<sup>th</sup> centile BMI)
- Other risk factors for toxicity (see [section 2.2](#)).

**No TDM is necessary:**

- in an otherwise healthy child (age ≥ 1 month), if treatment course is up to 3 doses (within 48 hours); *and*
- renal function is normal at baseline and during therapy; *and*
- no concurrent nephro- or ototoxic drugs are used.

## 1.3 How should gentamicin be administered?

Slow push administration of gentamicin over 3 to 5 minutes has advantages over infusion as it is easier and faster to administer and may achieve higher peak levels. There is extensive adult and paediatric experience with slow push administration, which has not been associated with increases in the rates of ototoxicity or nephrotoxicity.<sup>11-15</sup> No neuromuscular toxicity has been seen in patients without underlying neuromuscular disorders, such as myasthenia gravis.<sup>14,15</sup> **Gentamicin may be administered as a slow push over 3 to 5 minutes, except in patients with pre-existing neuromuscular disorders where it may be given as a 30 minute infusion.**

*In summary, despite monitoring and maintaining gentamicin levels within an accepted range, it is possible (although uncommon) for toxicity to occur. The most reliable way to prevent aminoglycoside toxicity is to minimise its use. Monitoring of drug levels should not replace careful evaluation of risk factors for toxicity prior to commencing aminoglycosides and subsequent clinical monitoring of the patient with respect to efficacy, toxicity and adjustment of therapy accordingly.*

## 2 Recommendations

Also refer to [Appendix 1](#) for the **Gentamicin Flowchart**.

### 2.1 Target Population

- These guidelines are intended for children being treated for suspected or confirmed gram negative sepsis where gentamicin is indicated.

#### **They are NOT for use in:**

- children with endocarditis (In the synergistic treatment of enterococcal bacterial endocarditis with ampicillin, traditional three times daily dosing of gentamicin remains standard practice).<sup>16</sup>
- children with cystic fibrosis: seek advice from the respiratory team
- children with impaired renal function (estimated glomerular filtration rate [eGFR] less than 50 mL/min/1.73 m<sup>2</sup>)

### 2.2 Pre-treatment Assessment & Clinical Monitoring

1. Assess for **contraindications** for gentamicin therapy **and risk factors** for toxicity

#### **Contraindications**

- Family or personal history of deafness caused by aminoglycosides, as gentamicin may cause immediate and profound deafness in people with a specific mitochondrial mutation.<sup>17</sup>
- Previous anaphylaxis or allergy to aminoglycosides.

#### **Risk factors**

- Prolonged duration of therapy (i.e. greater than 3 doses).
  - Concurrent (or prior) administration of potentially nephro- or ototoxic medications:
    - Nephrotoxic agents: eg frusemide, vancomycin, amphotericin, cisplatin, other aminoglycosides, aciclovir, regular use of NSAIDs
    - Ototoxic agents: eg cisplatin and other aminoglycosides
  - Repeated courses of aminoglycosides (e.g. in preceding 6 months)
  - Renal impairment (i.e. creatinine above normal range for age)
  - Previous aminoglycoside-induced toxicity
2. Absence of **hearing impairment** should be assessed by history at the start of therapy.
  3. Absence of clinically significant **vestibular** dysfunction should be assessed by history at the start of therapy. The signs and symptoms of clinically evident vestibular dysfunction include nystagmus, dizziness, ataxia and/or a positive Romberg's sign. Treatment should be stopped as soon as evidence of vestibular dysfunction occurs.
  4. Baseline renal assessment should include:
    - serum creatinine (age  $\leq$  2yrs); or
    - estimated glomerular filtration rate eGFR (age > 2yrs). For the calculation of eGFR See below ([Table 1, NB7](#))**NB:** If a recent creatinine result is not available, the first dose of gentamicin should NOT be delayed while awaiting a creatinine result.

## 2.3 Dosing Schedule

TABLE 1: DAILY GENTAMICIN DOSES <sup>18</sup>				
Preterm Neonate: <38 weeks postmenstrual age (NB1)				
Age		Dose	Dosing frequency (NB5)	Maximum number of empiric doses
Neonates younger than 30 weeks	Postnatal age 0 to 7 days	5 mg/kg	48-hourly	2 doses (at 0 and 48 hours)
	Postnatal age 8 to 28 days	4 mg/kg	36-hourly	2 doses (at 0 and 36 hours)
	Postnatal age 29 days or older	4 mg/kg	24-hourly	3 doses (at 0, 24 and 48 hours)
Neonates 30-34 weeks	Postnatal age 0 to 7 days	4.5 mg/kg	36-hourly	2 doses (at 0 and 36 hours)
	Postnatal age 8 days or older	4 mg/kg	24-hourly	3 doses (at 0, 24 and 48 hours)
Neonates 35 to 37 weeks		4 mg/kg	24-hourly	3 doses (at 0, 24 and 48 hours)
Neonates 38 weeks postmenstrual age and older, infants and children (NB1)				
Neonate: ≥38 weeks gestation, 0-7 days of life		4 mg/kg	24-hourly	3 doses (at 0, 24 and 48 hours)
Neonate: ≥38 weeks gestation, 8-28 days of life		5 mg/kg	24-hourly	3 doses (at 0, 24 and 48 hours)
Infants and Children				
Infants and children		7.5 mg/kg (max:320 mg per day) <b>NB 2-7</b>	24-hourly	3 doses (at 0, 24 and 48 hours)

**NB1:** postmenstrual age is the time elapsed between the first day of the last menstrual period and birth (gestational age) plus the time elapsed after birth (postnatal age).

**NB2:** The dose cap does not apply to critically ill children with severe sepsis or septic shock.

**NB3:** Obese patients (BMI ≥ 95th centile) require dose adjustment. Initial gentamicin dose should be based on the IBW. **See section 1.1 for the method of calculating IBW.**

**NB4:** Higher doses may be required in critically unwell patients or patients with febrile neutropenia. Consult ID for advice.

**NB5:** When TDM is indicated, dosing intervals should be adjusted according to the trough level (with an aim of < 1 mg/L).

**NB6:** For use of aminoglycoside in children with cystic fibrosis, seek advice from the respiratory team.

**NB7:** For children with impaired renal function (estimated glomerular filtration rate [eGFR] less than 50 ml/min/1.73 m<sup>2</sup>), seek expert advice from Infectious diseases or Nephrology team. Use the modified Schwartz formula to calculate (eGFR) for children 2 years or older<sup>19</sup>

$$eGFR \text{ (ml/min/1.73 m}^2\text{)} = \frac{36.5 \times \text{height (cm)}}{\text{serum creatinine (micromol/L)}}$$

## 2.4 Monitoring During Gentamicin Therapy

Appropriate monitoring during therapy includes assessment of both:

1. Serum drug levels (TDM) *if indicated*. Monitoring of drug levels should not replace careful clinical monitoring and adjustment of therapy accordingly; and
2. Clinical outcomes for toxicity (renal function, hearing tests, assessment of vestibular function) and efficacy (i.e. resolution of infection)

### 1. Therapeutic Drug Monitoring (TDM)

**When TDM is indicated:**

- Monitoring using the trough level is recommended.
- If gentamicin is to be used for > 48 hours (so, “targeted therapy”) TDM should be done. The first trough level therefore should be done **before the 4<sup>th</sup> dose** (*which is the first dose of directed therapy*). Subsequent monitoring is usually every 48 hours, but more frequently if renal function is changing rapidly or substantially (eg: critically ill patients with severe sepsis or suspected acute renal failure).<sup>18</sup>
- In preterms and neonates: TDM is recommended **before the second dose** of gentamicin. Further trough levels should be considered before every subsequent third dose (i.e. before 5<sup>th</sup> dose, 8<sup>th</sup> dose etc.).<sup>21</sup>
- In **renal impairment**, TDM should be done **prior to each dose** whilst renal function is impaired
- If trough level is high, discuss with infectious diseases team for extending dosing interval.

### 2. Monitoring of clinical outcomes for toxicity

Monitoring is recommended in patients with risk factors for gentamicin toxicity.

#### a) Renal Function

- Serum creatinine or estimated GFR should be determined:
  - at baseline;
  - with serum gentamicin levels after day 3 and then every 3 days during therapy (or more frequently if renal impairment is detected at any time).
- Worsening renal function may be an early indicator of impending clinical toxicity.

*If nephrotoxicity occurs at any time, consider alternative antimicrobial therapy. Because ototoxicity and vestibular toxicity is often irreversible, treatment should usually be stopped.*

#### b) Hearing and vestibular function

Testing for hearing and vestibular function should be done for patients receiving gentamicin for **longer than 5 days** and repeated periodically if therapy is continued for more than 14 days. See [section 2.2](#), point 3.

### 3 References

1. Rao SC, Srinivasjois R, Hagan R, Ahmed M. One dose per day compared to multiple doses per day of gentamicin for treatment of suspected or proven sepsis in neonates. Cochrane database of systematic reviews (Online) 2011:CD005091.
2. Shankar SM, Jew RK, Bickert BM, Cavalieri GE, Bell LM, Lange BJ. Pharmacokinetics of single daily dose gentamicin in children with cancer. *Journal of pediatric hematology/oncology* 1999;21:284-8.
3. Inparajah M, Wong C, Sibbald C, et al. Once-daily gentamicin dosing in children with febrile neutropenia resulting from antineoplastic therapy. *Pharmacotherapy* 2010;30:43-51.
4. Newby B, Prevost D, Lotocka-Reysner H. Assessment of gentamicin 7 mg/kg once daily for pediatric patients with febrile neutropenia: a pilot project. *Journal of oncology pharmacy practice* : official publication of the International Society of Oncology Pharmacy Practitioners 2009;15:211-6.
5. Lopez SA, Mulla H, Durward A, Tibby SM. Extended-interval gentamicin: population pharmacokinetics in pediatric critical illness. *Pediatric critical care medicine* : a journal of the Society of Critical Care Medicine and the World Federation of Pediatric Intensive and Critical Care Societies 2010;11:267-74.
6. Choi JJ, Moffett BS, McDade EJ, Palazzi DL. Altered gentamicin serum concentrations in obese pediatric patients. *Pediatr Infect Dis J* 2011;30:347-9.
7. Mulla H Dosing dilemmas in obese children. *Arch Dis Child Educ Pract Ed* 2010;95:112-117
8. Kendrick JG et al. Pharmacokinetics and drug dosing in obese children. *J Pediatr Pharmacol Ther* 2010;15(2) 94-108
9. Emma L. Ross, Justin Heizer, Mark A. Mixon, Jennifer Jorgensen, Connie A. Valdez, Angela S. Czaja, and Pamela D. Reiter. Development of recommendations for dosing of commonly prescribed medications in critically ill obese children. *Am J Health-Syst Pharm.* 2015; Apr 1, Vol 72.
10. Phillips S, Edlbeck A, Kirby M, Goday P. Ideal body weight in children. *Nutrition in clinical practice* : official publication of the American Society for Parenteral and Enteral Nutrition 2007;22:240-5.
11. Mendelson J, Portnoy J, Dick V, Black M. Safety of the bolus administration of gentamicin. *Antimicrobial agents and chemotherapy* 1976;9:633-8.
12. Bromiker R, Adelman C, Arad I, Shapiro M, Levi H. Safety of gentamicin administered by intravenous bolus in the nursery. *Clinical pediatrics* 1999;38:433-5.
13. Robinson RF, Nahata MC. Safety of intravenous bolus administration of gentamicin in pediatric patients. *The Annals of pharmacotherapy* 2001;35:1327-31.
14. Tiwari S, Rehan HS, Chandra J, Mathur NN, Singh V. Efficacy and safety of a single daily dose of gentamicin in hospitalized Indian children: a quasi-randomized trial. *The Journal of antimicrobial chemotherapy* 2009;64:1096-101.
15. Loewenthal MR, Dobson PM. Tobramycin and gentamicin can safely be given by slow push. *The Journal of antimicrobial chemotherapy* 2010;65:2049-50.
16. Ross GH, Hovde LB, Ibrahim YH, Rotschafer JC. In vitro pharmacodynamic analysis of single daily dosing versus conventional dosing of gentamicin administered with penicillin against *Enterococcus faecalis*. *Pharmacotherapy* 2001;21:1479-85.
17. Casano RA, Johnson DF, Bykhovskaya Y, Torricelli F, Bigozzi M, Fischel-Ghodsian N. Inherited susceptibility to aminoglycoside ototoxicity: genetic heterogeneity and clinical implications. *American journal of otolaryngology* 1999;20:151-6.
18. eTG complete. In. Melbourne: Therapeutic Guidelines Limited; version 15, 2014.
19. Schwartz GJ, Munoz A, Schneider MF, et al. New equations to estimate GFR in children with CKD. *Journal of the American Society of Nephrology* : JASN 2009;20:629-37.
20. Stavroulaki P, Vossinakis IC, Dinopoulou D, Doudounakis S, Adamopoulos G, Apostolopoulos N. Otoacoustic emissions for monitoring aminoglycoside-induced ototoxicity in children with cystic fibrosis. *Archives of otolaryngology--head & neck surgery* 2002;128:150-5.
21. Royal Hospital for Women. Antibiotic Guidelines.  
[http://www.seslhd.health.nsw.gov.au/rhw/Newborn\\_Care/guidelines\\_med.asp](http://www.seslhd.health.nsw.gov.au/rhw/Newborn_Care/guidelines_med.asp)

#### **Copyright notice and disclaimer:**

The use of this document outside Sydney Children's Hospitals Network (SCHN), or its reproduction in whole or in part, is subject to acknowledgement that it is the property of SCHN. SCHN has done everything practicable to make this document accurate, up-to-date and in accordance with accepted legislation and standards at the date of publication. SCHN is not responsible for consequences arising from the use of this document outside SCHN. A current version of this document is only available electronically from the Hospitals. If this document is printed, it is only valid to the date of printing.

## Appendix 1 – Gentamicin flowchart

**THIS FLOWCHART SHOULD BE READ IN CONJUNCTION WITH THE 'ONCE DAILY GENTAMICIN' SCH GUIDELINE**

